@rds

Making a difference...together

FERNWOOD AND HIGHLAND WATER SERVICE COMMISSION
ANNUAL GENERAL MEETING
Notice of Meeting on Thursday, June 8, 2023 at 12:30 pm
Salt Spring Island Multi Space (SIMS) Boardroom, 124 Rainbow Road, Salt Spring Island, BC

Gary Holman Laura Travelbea Brian Travelbea Carollin Wentworth
Zoom:
https://us06web.zoom.us/j/833553768897pwd=b050a0dwOHFES0Z1UDBrbW1TNGFHdz09

AGENDA
Purpose of the Annual General Meeting

The agenda for the Annual General Meeting (AGM) is approved by the members of the
Commission. The purposes (and hence the agenda items) of the meeting are:

¢ To have the last year's AGM minutes approved (by Commission members), and to
present reports on the work of the Commission on the past year’s operation,
maintenance, capital upgrades and financial information of the service to the service
residents and owners,

¢ To nominate members for appointment to the Commission, and

e To enable the public to share comments on subjects which relate to the work of the
Commission. The Commission can identify (under "new business") issues on which it
wants feedback at the meeting. Motions raised by the public at the AGM will be
considered by the commission at a subsequent regular meeting.

The Annual General Meeting is for the 2022 fiscal year.
1.  Territorial Acknowledgment / Call Meeting to Order

2. Election of Chair

3. Approval of Agenda 1-2
4. Adoption of Minutes of the 2021 Annual General Meeting held on 3-4
June 3, 2022
Adoption of Special Minutes of April 6, 2023 5-6

5. Director and Chair’s Report
6. Report
6.1 Annual Report for the 2022 Fiscal Year 7-28
There is no recommendation. This report is for information only.
7. New Business — None

8. Outstanding Business — None

To ensure quorum, advise Shayla Burnham 250 537 4448 if you cannot attend.
EXEC-1295039085-2276
1


https://us06web.zoom.us/j/83355376889?pwd=b05Oa0dwOHFES0Z1UDBrbW1TNGFHdz09

Fernwood and Highland Water Service Commission
AGM Agenda of June 8, 2023

9. Next Meeting — TBD

10. Adjournment



@rds

Making a difference...together

Minutes of the Fiscal Year 2021 Annual General Meeting of the Fernwood and Highland
Water Service Commission

Held Thursday, June 3, 2022, Creekside Meeting Room (CRD Office) 108-121 McPhillips
Avenue, Salt Spring Island, BC

DRAFT

Present: Director: Gary Holman
Commission Members: Laura Travelbea, Brian Travelbea and
Carollin Wentworth
Staff: Karla Campbell, Senior Manager; Dean Olafson, Manager Engineering;
Dan Robson, Manager, Saanich Peninsula and Gulf Islands Operations; Lia Xu,
Manager, Finance Services (via Zoom); and Shayla Burnham, Recording
Secretary

1.  Territorial Acknowledgement / Call Meeting to Order

Chair L. Travelbea provided a Territorial Acknowledgement and the meeting was called
to order at 10:00 am.

2. Approval of Agenda

MOVED by Commissioner B. Travelbea, SECONDED by Director Holman, that the
Fernwood and Highland Water Service Commission agenda for the Fiscal Year 2021
Annual General Meeting be approved as presented.

CARRIED

3. Adoption of Minutes of the 2020 Annual General Meeting held on January 13, 2022
MOVED by Commissioner B. Travelbea, SECONDED by Director Holman, that the
Fernwood and Highland Water Service Commission meeting minutes from the Fiscal Year

2020 held on January 13, 2022 be approved as presented.
CARRIED

e The Commission requested an update regarding item 6.1 Annual Report for 2020
Fiscal Year, bullet number three, “Discussion with the Ministry of Environment
(MOE) underway regarding potential residual land application processes” and
staff confirmed no update.
4. Director and Chair’s Report

Director Holman briefly reported:
e The Local Community Commission (LCC) Advisory Committee has met two times,
with a third meeting scheduled for Monday, June 6, 2022. Broadens representation
with the possibility of consolidating island wide services under an elected LCC.

Chair Travelbea — No report.

EXEC-1295039085-3228



Fernwood and Highland Water Service Commission
2021 Annual General Meeting Minutes of June 3, 2022 2

5. Report
5.1 Annual Report for 2021 Fiscal Year

e Staff provided a brief overview of the Annual Report for 2021 Fiscal Year.

e Staff to update page 6 of the agenda package, under the header “Water
Production and Demand” from “689,637 cubic meters (ms) of water was
extracted” to “68,637 cubic meters (ms) of water was extracted.”

e The Commission asked how many water licences the Fernwood and
Highland Water Service holds and staff confirmed five.

¢ Discussion regarding potential future affordable housing within the service
area occurred and staff confirmed the Commission’s request for a report.
Staffing shortages and capacity issues were also discussed and a timeline
for the report could not be confirmed.

There is no recommendation. This report is for information only.
6. Election of Chair and Commissioners

o The Notice of Annual General Meeting was advertised as per requirements and
staff called for nominations from the floor. After hearing none, L. Travelbea and
B. Travelbea both agreed to stand for another two year term beginning on
January 1, 2023 and ending on December 31, 2024.

o Director Holman nominated L.Travelbea as Chair. After hearing no other
nominations, L. Travelbea was re-elected as Chair.

7. New Business — None
8. Next Meeting — TBD
9. Adjournment
MOVED by Commissioner B. Travelbea, SECONDED by Commissioner Wentworth, that

the meeting be adjourned at 10:50 am.
CARRIED

CHAIR

SENIOR MANAGER

EXEC-1295039085-3228



el

Making a difference...together

Minutes of the Special Meeting of the Fernwood and Highland Water Service Commission
Held April 6, 2023 at the Creekside Meeting Room (CRD Office) #108-121 McPhillips
Avenue, Salt Spring Island, BC V8K 2T6

DRAFT

Present: Director: Gary Holman
Commission Members: Laura Travelbea (via Zoom) and Carollin Wentworth
Staff: Dean Olafson, Salt Spring Island Engineering Manager and
Shayla Burnham, Recording Secretary
Regrets: Brian Travelbea

These minutes follow the order of the agenda although the sequence may have varied.
1. Territorial Acknowledgement / Call Meeting to Order

A Territorial Acknowledgement was provided by Dean Olafson and the meeting was called
to order at 12:35pm.

2. Election of the Chair
Postponed to the Annual General Meeting scheduled Thursday, June 8, 2023.
MOVED by Director Holman, SECONDED by Commissioner Travelbea, that the

Fernwood and Highland Water Service Commission appoint Commissioner Wentworth
as Chair of the meeting.

CARRIED
3. Approval of Agenda
MOVED by Director Holman, SECONDED by Commissioner Travelbea, that the Fernwood

and Highland Water Service Commission approval the Thursday, April 6, 2023 agenda as
presented.

CARRIED

4. Report

41 Replacement of Upper Reservoir for Highland Fernwood Water System -
Design Option Update & Funding Source

¢ New tanks will be in the same approximate location as the existing tanks.

e |t was asked if the existing tanks were the main source of ongoing leaks.
Staff to confirm and report back to the Commission at a future date.

¢ Inflation concerns expressed if the project was postponed.

EXEC-1295039085-3608



Fernwood and Highland Water Service Commission
Special Minutes of Thursday, April 6, 2023 2

MOVED by Director Holman, SECONDED by Commissioner Travelbea, that the
Highland Fernwood Water Service Commission recommend the Capital Regional
District proceed with detailed design for the Upper Reservoir and pursue a Twin, 45
m3, welded, carbon steel tanks with epoxy coating with a total project budget of
$70,000 funded from surplus funds from completed capital projects.

CARRIED

4.2 Request Additional Funds to Complete the Highland Fernwood Water Intake
Project

MOVED by Commissioner Travelbea, SECONDED by Director Holman, that the
Highland Fernwood Water Service Commission recommends to the Capital
Regional District Board that the Highland Fernwood 2023 Five-Year Capital Plan be
amended to increase the Highland Fernwood Intake Project budget by an additional
$53,000 from $147,000 to $200,000, to be funded $43,000 from Community Works
Funds and $10,000 from Capital Reserves.

CARRIED

Commissioner Travelbea left the meeting at 1:12pm.

5. Next Meeting — Thursday, June 8, 2023 at 12:30PM in the Creekside Meeting Room
(CRD Office) #108-121 McPhillips Avenue, Salt Spring Island, BC V8K 2T6

6. Adjournment

MOVED by Commissioner Wentworth, SECONDED by Director Holman, that the
Fernwood and Highland Water Service Commission adjourn the meeting at 1:14pm.

CHAIR

SENIOR MANAGER

EXEC-1295039085-3608



Fernwood and Highland Water Service

2022 Annual Report /’
— es——

CRD | Drinking Water

INTRODUCTION

This report provides a summary of the Fernwood and Highland Water Service for 2022. It includes a
description of the service, summary of the water supply, demand and production, drinking water quality,
operations highlights, capital project updates and financial report.

SERVICE DESCRIPTION

In 2010 the Highland and Fernwood water services merged to construct new water treatment plant to
operate as a single water system. Both former water services hold legacy budgets to repay existing debt
and outstanding capital works. The service obtains its drinking water from St. Mary Lake, which lies
within an uncontrolled multi-use watershed. The Capital Regional District (CRD) holds five licenses to
divert a total of up to 230,000 m? per year and store up to 30,800 m?3. St. Mary Lake is subject to seasonal
water quality changes and is affected by periodic algae blooms.

The Highland service was first developed in the 1970’s under the name Vesuvius Holdings and was
converted to the Highland Water System in 1978. It then became a CRD service in 2004. The Fernwood
service was created in the 1970’s by a private developer and was converted to the Fernwood
Improvement Water District in 1984. It then became a Capital Regional District (CRD) service in 1989.
The Fernwood and Highland Water Service (Figure 1) is comprised of 333 parcels of land with 321 of
those parcels connected to the service.

T 2 ™~ Highland-Fernwood
i 2, ™. Water System

.| crenD

Malidiew PC \ N
S
aliyiewDr &
P, & \
iehaTe 75 b 92-% =
s 72
@/(”J 25! Fernyfo se #2
N /_é 7 Fe d erv
"‘ i i, .
A ’l S.Z:d ’
3 J| \x‘

T
\ odds R~ 7\“ sy oo g
) Hidhl od WTP 45 =

[ water senvice area 9 ~Fernwoo d 1 b k\&“kd

——  Distribution Main T - ge':‘?o'

e Untreated Supply Main
Treatment Plant LRl /§ i lang~Middle Reservoir \)
8 Reservair (Storage Tank) ; 2 iddle
* Pump Station \)
- Pressure Control Station 2, St Mary gl nd Upper Reskrvoi
®  waterwell ’%,ﬂ Lake fs |
® Air Valve & ] =il
- Hydrant \x\ 2] Trincomali Hts 5
L] m Sy

Standpipe 1 Lincorhalipl ]

Figure 1: Fernwood and Highland Water S?rvice



The Fernwood and Highland water system is primarily comprised of:

e a water treatment plant (WTP) that draws water from St. Mary Lake and treats it at a location on
Maycock Road, adjacent to the lake. The water is treated using a rapid mix system, flocculation,
dissolved air floatation (DAF) and filters, ultraviolet disinfection, then chlorination prior to being
pumped, via the distribution system to two different reservoirs. The WTP design flow rate is 11.3
I/'sec (150 Igpm);

e one raw water pump station on Maycock Road, adjacent to the lake. (flow rate of two pumps running
is 4.6 l/sec (60 Igpm);

e approximately 12,000 m of water distribution pipe

e 4 water reservoirs — one 180 m® (40,000 Ig) on the Highland system, one 91 m® (20,000 Ig) on the
Highland system, one 45 m3 (10,000 Ig) on the Fernwood system and, one 91 m® (20,000 Ig) on
the Fernwood system

e 2 water system booster pumps:
o Highlands Middle Reservoir
o Highlands Upper Reservoir

¢ fire hydrants, standpipes, and gate valves
e water service connections complete with water meters

e 2 pressure reducing valve stations - one on North End Road and one on Maliview Drive.

WATER PRODUCTION AND DEMAND

Referring to Figure 2, 71,233 cubic meters (m?®) of water was extracted (water production) from St. Marys
Lake in 2022; a 4% increase from the previous year and a 9% decrease from the five-year rolling average.
Water demand (customer water billing) for the service totalled 55,308 m? of water; a 5% increase from
the previous year and a 9% increase from the five-year rolling average.

a
n
©Q
n
o0

78,025

90,000

R
~ o
< [ ]
< = .
o0 s
G} ~

80,000
70,000
60,000
50,000

40,000

Volume (m3)

30,000
20,000

10,000

2018 2019 2020 2021 2022

Year
B Water Production ~ ® Water Demand

Figure 2: Fernwood and Highland Water Service Annual Water Production and Demand

Page 2 o Fernwood and Highland 2022 Annual Report




Water production by month for the past five years is shown in Figure 3. As with most water systems,
water consumption follows a typical diurnal pattern where the monthly total flow peaks during the summer
months. The 2022 monthly flow information is indicative of this diurnal pattern. However, for prior years
it can be seen that the monthly flow trending does not follow this pattern and is indicative of water system
leaks that influence and skew monthly water production data, 2018 case in point.

10000
9000
8000
7000 ”/////—_——‘
6000

5000

Volume (m3)

4000

3000

2018 — 2019 2020
——202] em—?2022

2000

1000

January  February  March April May June July August September October November December

Month

Figure 3: Fernwood and Highland Water Service Monthly Water Production

The Fernwood and Highland Water System is fully metered, and water meters are read quarterly. Water
meters are manually read on a quarterly basis and the data enables water production and consumption
to be compared in order to estimate leakage losses in the distribution system. The difference between
water produced and water demand (total metered consumption) is called non-revenue water and includes
distribution leaks, meter error, and unmetered uses such as fire hydrant usage, distribution system
maintenance, and process water for the treatment plant. Non-revenue water is approximately 22%.
Water loss is estimated to be approximately 19% which is considered low for a small water system such
as Fernwood and Highland.

WATER QUALITY

In 2022, the analytical results (biological, chemical and physical parameters) of water samples collected
from the Highland/Fernwood Water Systems indicated that the drinking water supplied to the customers
was generally of good quality. The Highland distribution system experienced a water main break that led
to a partial Boil Water Advisory (BWA) Sept 20 —23). Also, St. Mary Lake experienced an almost
continuous cyanobacteria bloom with particularly high activity from April to June and again from
September to October. Various species of potentially toxin producing cyanobacteria were responsible for
these blooms but all samples taken from the intake of the Highland/Fernwood Water System tested
negative for microcystin, a cyanotoxin frequently associated with such blooms. During these algal events,
the Highland/Fernwood water treatment plant was able to produce safe and good quality drinking water.

The data below provides a summary of the water quality characteristics in 2022:

Page 3 J Fernwood and Highland 2022 Annual Report




Raw Water:

e The raw water exhibited typically low concentrations of total coliform and E.coli bacteria
throughout the cold weather periods, but much higher spikes during the summer.

o No parasitic Cryptosporidium oocysts or Giardia cysts were detected in 2022.

e The analyses of raw water samples indicated low concentrations of iron and but elevated
concentrations of manganese in the fall (November).

o The raw water was slightly hard (median hardness 36.65 mg/L CaCOs).

e The raw water turbidity (cloudiness) was below or near 1 NTU during the winter and summer
months, but well over 1 NTU in the spring (April — June; up to 16 NTU) and in the fall (September
— October; up to 4.2 NTU). These episodes of high raw water turbidity were the result of strong